CITY OF MENDOTA

“Cantaloupe Center Of The World”

ROLANDO CASTRO AGENDA

Mayor MENDOTA CITY COUNCIL CRISTIAN GONZALEZ,
JESUS MENDOZA Regular City Council Meeting City Manager
Mayor Pro Tem CITY COUNCIL CHAMBERS JOHN KINSEY
JOSE ALONSO 643 QUINCE STREET City Attorney
JOSEPH R. RIOFRIO July 27, 2021

OSCAR ROSALES 6:00 PM

The Mendota City Council welcomes you to its meetings, which are scheduled for the 2nd and 4th Tuesday of every
month. Your interest and participation are encouraged and appreciated. Notice is hereby given that Council may
discuss and/or take action on any or all of the items listed on this agenda. Please turn your cell phones on vibrate/off
while in the council chambers.

Any public writings distributed by the City of Mendota to at least a majority of the City Council regarding any item on
[...]
incurred by City that are related to the preparation, processing, and review of materials
described herein, including, but not limited to, application fees, recording fees, publishing
fees, staff time, and reasonable consultant and attorneys’ fees and costs (collectively,
“Processing Costs™). If the amount deposited for purposes of Processing Costs is
insufficient to cover all Processing Costs incurred by City, City shall provide notice to
Developer, and Developer shall deposit with City such additional funds as necessary to
pay for all outstanding Processing Costs within thirty (30) calendar days.

5. Construction. Developer shall engage and pay the EPC Contractor to procure all labor,
materials and services for, and to construct, the Facility in substantial conformance with
the drawings and specifications. The definitive transaction documents will (a) require
City approval of any material changes within agreed time parameters and (b) allow the
City’s designated representatives to visit the project site to review the construction and to
report any negligent or defective, deficient or nonconforming services, construction,
work, materials or equipment. When the Facility is sufficiently complete so that City can
operate the Facility as intended without unreasonable interference by the EPC Contractor
in completing punchlist items, as evidenced by completion of required testing (the
“Required Delivery Condition”), the ownership, care, custody, control, and operation and
maintenance of Facility shall transfer to the City.

6. EPC Contractor’s Warranty and Correction Obligations. Following achievement of the
Required Delivery Condition, Developer shall make available to City, on a non-exclusive
basis, (1) any correction obligations or warranties provided by the EPC Contractor on the
Facility (including, without limitation, the Project EPC Contractor’s obligation to timely
and diligently correct any defective or non-conforming work) and (ii) all warranties for
the components and equipment included within the Facility. Developer shall
furthermore, at the request of City, and at no out-of-pocket cost to Developer, either (1)

2

ACTIVE/110311759.1



AGENDA

enforce Developer’s remedies against the EPC Contractor to the extent City is unable to
enforce any available remedies directly (due to lack of privity, failure to have such parties
named as intended third party beneficiaries, failure to have such remedies effectively
assigned to such parties, or otherwise) or (2) reasonably assist City in pursuing any
available remedies against the EPC Contractor. Developer’s obligations under the
preceding portions of this paragraph shall be Developer’s sole and exclusive
responsibility for negligent or defective, deficient or nonconforming services,
construction, work, materials or equipment provided or performed by the parties engaged
to design, procure, construct, and/or develop the Facility; and Developer shall have no
liability or responsibility for errors, omissions, or otherwise negligent or defective,
deficient, or nonconforming services, construction, work, materials or equipment
provided or performed by the parties engaged to design, procure, construct, and/or
perform the Facility.

7. Facility Operation. From and after the achievement of Required Delivery Condition, the
City shall: (a) continuously operate, maintain, repair, and replace the Facility; and (b)
accept possession and ownership of the Facility.

8. Water Supply. As part of the definitive transaction documents, the City and Developer or
its designee shall enter into a water supply agreement that includes the following general
terms:

(a) To the greatest extent allowed by law, Developer or its designee shall have senior
rights to water produced by the Facility in perpetuity, up to an amount equal to the
capacity stated in Paragraph 2. These rights shall be assignable. Developer need
not exercise these rights to maintain them.

(b) Developer shall pay reasonable commercial rates for the water produced by the
Facility.

(c) The City shall sell water to Developer or its designee preferentially according to
Developer’s senior rights.

(d) The City may sell excess water not demanded by Developer or its designee to
other parties on an as available basis.

(e) The point of delivery shall be at the Facility for pickup by Developer dispatched
tanker truck.

0. Developer’s Contingencies. Developer’s obligations shall be contingent upon the
following:

(a) Developer or a designated affiliate of Developer (the “Hydrogen Project
Developer”) acquiring, or securing the right to acquire, all land and other
necessary easements and appurtenant rights, to develop a hydrogen production
facility of a size, capacity and other characteristics satisfactory to the Hydrogen
Project Developer (the “Heartland Hydrogen Project”), at a location in close

ACTIVE/110311759.1



AGENDA

proximity to the Facility acceptable to the Hydrogen Project Developer on terms
and conditions acceptable to the Hydrogen Project Developer;

(b) The Hydrogen Project Developer obtaining all zoning, environmental, building,
and other governmental and private party licenses, permits, variances, consents,
and approvals required to construct and operate the Heartland Hydrogen Project
and with all applicable appeal periods having elapsed with no unresolved appeals
outstanding;

(©) The non-existence of any fact or condition which would, in the judgment and sole
discretion of the Hydrogen Project Developer, prohibit, impair or adversely
impact the financing, development, maintenance, use, and/or operation of the
Facility and/or the Heartland Hydrogen Project, including failure to secure
necessary financing, reports, or studies disclosing the presence of threat of
hazardous materials at, or in the vicinity of, the Land or the land where the
Heartland Hydrogen Project would be located, and/or the failure to secure
renewable energy in sufficient quantities and on terms satisfactory to the
Hydrogen Project Developer.

This MOU is for discussion purposes only and is not intended to be and cannot be construed as
an offer, commitment, or agreement of any type whatsoever by City, nor can it be construed as
an attempt to establish the terms and conditions relating to the potential transaction described
above.

The City of Mendota, California

By: By:

Name: Name:

Title: Title:
4

ACTIVE/110311759.1



AGENDA

PROV Exhibit A 45():?0\\//\:5,?: 5\9/;61 1
PRITCHARD Tel: (559) 449-2700

www.ppeng.com

An Employee Owned Company

Project Description

Background

The City of Mendota owns and operates a Wastewater Treatment Plant (WWTP) that currently
treats domestic wastewater from the City of Mendota and a nearby Federal Correctional
Institution. The WWTP uses aerated and facultative lagoons to produce undisinfected
secondary effluent. Effluent is sent to percolation/evaporation ponds for disposal; however, the
percolation rates of the soil at the WWTP are very poor resulting in most of the effluent being
evaporated.

The influent wastewater enters the plant through a wet well equipped with triplex pumps where
is pumped through the plant’s headworks. The headworks provides flow metering and
screening. The screened influent splits into two treatment lagoons, T1 and T2. Each lagoon is
aerated with three (3) mechanical surface aerators. Treated wastewater then flows into
facultative lagoons, F1 and F2, each aerated with a single mechanical surface aerator. These
serve more to maintain dissolved oxygen in the wastewater than to provide any additional
treatment purpose. The treated wastewater is then diverted out of the facultative pond and into
percolation/evaporation disposal ponds. The facility currently produces undisinfected,
secondary effluent.

Flows and Loads

The Mendota WWTP treats has an average daily capacity of approximately 1.2 million gallons
per day (MGD). The WWTP produces good quality effluent on average; however, there are
frequent upsets where effluent BOD or TSS will escalate to more than five times the average.

The average effluent flows and loads are shown in Table 1.
Table 1: City of Mendota WWTP Average Effluent Parameters

PARAMETER AVERAGE
Flow 1.2 MGD
Biochemical Oxygen Demand (BOD) 30 mg/L
Biochemical Oxygen Demand (BOD) 300 Ibs/day

Total Suspended Solids (TSS) 22 mg/L
Total Suspended Solids (TSS) 220 Ibs/day
Algae Enumeration 8,600 mpn/mL

The tertiary WWTP will be constructed in two phases each with a nominal capacity of 0.6 MGD
to have an ultimate capacity for the entire 1.2 MGD. Having two treatment trains allows the
plant to continue to operate at a reduced capacity even if one unit is down for maintenance.

Goals

The objective for this project is to meet Title 22 requirements for disinfected tertiary recycled
water. Title 22 effluent constituent level requirements for recycled water are listed in Table 2.

it

The Mendota waste discharge requirement (WDR) is also presented in Table 3 for comparison.

C:\Users\Brandons\Desktop\Project Docs\Project Files Working Directory\Mendota\2021 06 Tertiary WWTP Project Decription.docx

Engineering ¢ Surveying ¢ Planning ¢ Environmental ¢ GIS ¢ Construction Services * Hydrogeology * Consulting



AGENDA

June
Page 2 of 3

Table 2: California Title 22 Tertiary Effluent Constituent Level Requirements

CONSTITUENT LEVEL
Biochemical Oxygen Demand (BOD) 10 mg/L
Total Suspended Solids (TSS) 10 mg/L
Total Coliform Bacteria 2.2 mpn/ 100mL

Table 3: Existing Mendota WDR’s

CONSTITUENT MONTHLY AVERAGE DAILY MAXIMUM
Biochemical Oxygen Demand (BOD5) 40 mg/L 80 mg/L
Settleable Solids (SS) 0.2 mL/L or 200 mg/L 0.5 ml/L or 500 mg/L

Treatment Technology

The proposed tertiary facility will convey undisinfected secondary effluent through a pipeline
where it will be treated to tertiary standards. The WWTP will consist of the following treatment
processes and facilities along with appurtenant pump stations as required by the hydraulic
evaluation of each process. The treatment plant will be located on the existing Mendota WWTP
site.

1. Clarification

At buildout there will be two treatment trains for clarification. The clarification process
will utilize a dissolved air floatation process for (DAF) solids separation. A DAF process
removes solids by floating them to the top of a basin with small bubbles where they can
be removed with a skimmer. This treatment process is especially effective for light
weight solids like algae as opposed to heavier solids like sand or grit. A DAF system
performs a similar function to a traditional clarifier that uses gravity sedimentation but
achieves similar or improved results based on the type of solids.

There are various improvements on traditional DAF processes such as the suspended
air floatation (SAF) process that adds a surfactant to allow for increased solids loading
rates. This process utilizes fine gas bubbles covered with a surfactant to collide with the
suspended solids and float the new combined particle (gas bubble, surfactant, and
suspended solids) to the surface where it is scraped away by a skimmer. The analysis
will be performed during pre-design to determine which floatation style clarification
process will integrate best with the rest of the system. Solids removed from this
process will be returned to the headworks of the existing WWTP.

2. Filtration

At buildout there will be two separate filters that use either depth or surface filtration
methods. Depth filtration relies on a bed of filter media that removes solids as they
pass through, whereas surface filtration relies on a thin, direct barrier to remove solids.
Cloth filtration is a type of surface filtration that allows for a higher surface area in a
smaller footprint than an equivalent depth media filter. The additional filter area reduces
the overall footprint of the equipment while maintain standard filter loading rates of less



AGENDA

June
Page 3 of 3

than 4 gpm per square foot. Tertiary filtration is used to ensure that the effluent TSS
remains below the target concentration and to provide a positive barrier against harmful
microorganisms. In addition to cloth media filtration membranes are a method of
surface filtration with a very small pore size typically 0.1 micron that are not being
considered due to the increased cost of operation and maintenance.

3. Ultraviolet Disinfection

Disinfection is required to kill or inactivate bacteria and viruses in the effluent, especially
coliform and E.coli. Ultraviolet (UV) disinfection uses light with a wavelength of 254 nm
to inactivate bacteria, protozoa, and viruses. UV disinfection has many advantages
over chlorine:
o UV successfully inactivates chlorine resistant bacteria like cryptosporidium.
e UV disinfection is a physical process resulting no known disinfection by
products.
e The UV light is safer than chlorine gas or liquid chlorine.
UV disinfection does not increase the total dissolved solids concentration in the
water.
e UV disinfection does not leave a residual in the water that has to be removed by
subsequent processes.
e UV disinfection has the smallest footprint of comparable disinfection processes.
o UV light is a component of many advanced oxidation processes that will allow
for a higher level of treatment in the future.
Initially there will be two UV reactors in series with a third reactor added when the
WWTP is expanded to its ultimate capacity.

4. Tertiary Water Storage and Pump Stations

This is not a treatment process; however, it will be required to store water as it is
treated throughout the day before being trucked off site. During the initial construction,
the tertiary WWTP will have single tank with a storage volume of 90,000 gallons with a
second tank constructed during the buildout.

In addition to the tank there will be an influent pump station to lift water into the
treatment processes where it will flow by gravity until it is pumped again into the tertiary
water storage tank. A third pump station and truck fill station will be installed to allow
water to be pumped from the tanks into the trucks for use.



AGENDA

BEFORE THE CITY COUNCIL
OF THE
CITY OF MENDOTA, COUNTY OF FRESNO

A RESOLUTION OF THE CITY COUNCIL RESOLUTION NO. 21-61
OF THE CITY OF MENDOTA AUTHORIZING

THE SIGNING OF A MEMORANDUM OF

UNDERSTANDING FOR THE POTENTIAL

DEVELOPMENT OF A WASTEWATER

TREATMENT FACILITY AND WATER

SUPPLY AGREEMENT RELATED TO THE

HEARTLAND HYDROGEN PROJECT

WHEREAS, the City of Mendota (“City”) owns and operates a Wastewater
Treatment Plant ("WWTP”) that currently treats a daily average of 1.2 million gallons per
day (“MGD”) of domestic wastewater from the City of Mendota and a nearby Federal
Correctional Institution; and

WHEREAS, the WWTP uses aerated and facultative lagoons to produce
undisinfected secondary effluent that is disposed of primarily via evaporation from
several ponds at the WWTP; and

WHEREAS, Plug Power, Inc. is proposing the development of the Heartland
Hydrogen project located approximately nine miles south of the City off State Route 33
in Fresno County; and

WHEREAS, the Heartland Hydrogen project will require tertiary treated water for
both the creation of hydrogen and other uses such as cleaning the solar panels; and

WHEREAS, Plug Power, Inc. would like to demonstrate the proposed source of
this water during the Heartland Hydrogen project’s California Environmental Quality Act
(CEQA) review; and

WHEREAS, Plug Power, Inc., after discussions with City staff and the City
Engineer, has expressed their desire to pay for and construct a new facility at the City’s
WWTP to treat 1.2 MGD meeting Title 22 requirements for disinfected tertiary recycled
water to provide the required water for the Heartland Hydrogen project; and

WHEREAS, the City Attorney and City Engineer have reviewed the enclosed
Memorandum of Understanding drafted by Plug Power, Inc. and find the content of said
memorandum acceptable.

NOW, THEREFORE, BE IT RESOLVED, by the City Council of the City of
Mendota that the City Manager or his designee is authorized to sign the attached